

Fire Test Certificate – Specimen

Fabric: Velvet Velour (Digital Print)
Type: BS5867: 2008

J&C Joel 
the inspiration behind the performance



(28115) 21, Yangcheong-3gil, Ochang-eup, cheongwon-gu, Cheongju-si Chungbuk, Korea
Tel : 043-711-8875 Fax : 043-711-8804

TEST REPORT



REPORT NO. : M270-20-14025
SAMPLE RECEIVED DATE : 2020-09-14
TEST STARTED DATE : 2020-09-14
REPORT ISSUED DATE : 2020-09-22
PAGE : 1 OF 2

DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FABRIC.

ITEM : PALLADIUM

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGE.

PREPARED AND CHECKED BY
FOR FITI

HongKwan Kim

HONG-KWAN KIM
QUALITY MANAGER

AUTHORIZED BY
FOR FITI

Jun Se Jun

JE-GOO JUN
PRESIDENT

※ Report Verification No.: 5QNM-BE1P-RVUH ※

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

e-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI. This test report is irrelevant to KS Q ISO/IEC 17025 and KOLAS accreditation.

Fire Test Certificate – Specimen

Fabric: Velvet Velour (Digital Print)
Type: BS5867: 2008

J&C Joel 
the inspiration behind the performance



(28115) 21, Yangcheong-3gil, Ochang-eup, cheongwon-gu, Cheongju-si Chungbuk, Korea
Tel : 043-711-8875 Fax : 043-711-8804

REPORT NO.: M270-20-14025
PAGE : 2 OF 2

01. FLAMMABILITY (BS 5867-2 : 2008, TYPE "B"/BS EN ISO 15025 : 2002, PROCEDURE "A")

#1							
	LENGTH			WIDTH			AVG.
SPECIMEN	1	2	3	1	2	3	
WHETHER THE LOWEST BOUNDARY OF ANY FLAME OR HOLE REACHES THE UPPER OR EITHER VERTICAL EDGE	NO	NO	NO	NO	NO	NO	-
OCCURRENCE OF FLAMING DEBRIS	NO	NO	NO	NO	NO	NO	-
AFTERFLAME TIME(s)	0	0	0	0	0	0	0
AFTERGLOW TIME(s)	0	0	0	0	0	0	0
CONCLUSION	THE SUBMITTED SAMPLE MEETS THE FLAMMABILITY REQUIREMENTS FOR TYPE "B", AS SPECIFIED IN BS 5867-2 : 2008, WHEN TESTED IN ITS ORIGINAL STATE.						

NOTE) · TESTED SURFACE : FACE SIDE
· TYPE OF IGNITION : SURFACE IGNITION
· FLAME APPLICATION TIME : 15(s)
· PRETREATMENT : THE PRETREATMENT WAS NOT CONDUCTED BY THE CLIENT'S REQUEST.
· REQUIREMENTS : NO PART OF ANY HOLE NOR ANY PART OF THE LOWEST BOUNDARY OF ANY FLAME SHALL REACH THE TOP EDGE OR EITHER VERTICAL EDGE OF THE SAMPLE. IF ANY PART OF ANY HOLE OR ANY PART OF THE LOWEST BOUNDARY OF ANY FLAME, REACHES THE TOP EDGE OR EITHER VERTICAL EDGE, OR IF THERE IS ANY SEPARATION OF ANY FLAMING DEBRIS DROPLETS IN THE TESTING OF ONE SPECIMEN, A FURTHER SIX SPECIMENS SHALL BE TESTED. ALL SIX NEW SPECIMENS COMPLY WITH THE ABOVE REQUIREMENTS, THE FABRIC SHALL BE DEEMED TO CONFORM TO THE REQUIREMENTS FOR TYPE "B" OF THIS BRITISH STANDARD.

** End of The Report **

SAMPLE :

e-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI. This test report is irrelevant to KS Q ISO/IEC 17025 and KOLAS accreditation.